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Company Name
Shown on Report

Hh ik

EIGHT LIMITED

AUV IHTE 26-38 55
PE S T30 4 48 18 =
FLAT/RM 18, 4/F, THRIVING INDUSTRIAL CENTRE,
Address 26-38 SHA TSUI ROAD, TSUEN WAN, HONG KONG
PAT a2 A i B A B e R IE A R LI A
The following sample(s) and sample information was/were submitted and identified by/on the
behalf of the client

FE il 44 75 ME series

Sample Name ME series

BES BRI E# et
Sample Receiving State Normal

B R H 3 2024.04.15

Sample Received Date Apr. 15, 2024

B A H 3 2024.04.15-2024.04.18

Testing Period Apr. 15, 2024-Apr. 18, 2024

o ® 45,’”’; H ¥ 2024.04.23
Approved by Date Apr. 23, 2024

No. RAFB7ACB74
IR RN R 22X 70 [X 98 g Tl

rna@nﬂﬁrup Co., Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

Hotline:400-6788-33 .ClECerLe E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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RlE
Test Requested
s MR H
No. Test ltem
n IPX6
IPX6
) IP6X*
IP6X*

KGR HS I EE0H .
Test Result(s): Please see the following pages.

UL i
Tested Sample(s)
HmmS e Ry S FRsE
Sample No. Sample Name Quantity
ME seri
A2240201473101001 ser!es 1pc
ME series
ME serie
A2240125205101001 ' ° 1pc
ME series
R E

Sample Photo(s)

A2240201473101001 A2240125205101001

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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WRITE 1: 1PX6
Test Item1: IPX6

B3I T

Page 3 of 7

1. W3R & Test Equipment
&R i =
Equipment Name Model
By 7K &5 R B
. . JX1040
Waterproof grade testing machine

2. %M Environmental Conditions
BB 24.3°C MRS 41 %RH
Temperature:24.3  C, Humidity: 41 %RH
3. M3k #5 A Test Standard: 1EC 60529:2013
4. PR
Test Condition
KL E: 100L/ 57 #h
WSk FERS AR . 2.5~3m
ik 942 12.5mm
LRI /o
M) 3 7p4h
Water flow rate: 100L/min
Distance from sample surface to nozzle: 2.5~3m
Diameter of the nozzle: 6.3mm
The rotation speed of the turntable: 1rpm

Test duration: 3min

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@t

Complaint call:0755-33¢

681700 Complaint E-mail:complaint@cti-cert.com
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Test Result(s)
T WAL R (HURE)
Sample No. Test result(s) (Visual inspection)
[m S )
A2240201473101001 PR
There is no water inside the sample.
R E A
Test Photo(s)
id

W R E A

Sample Photo(s) after the test

A2240201473101001

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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WRTE 2: 1P6X*
Test Item2: IP6X*

1. W3R & Test Equipment

W& B " 5
Equipment Name Model
Imm I ERET
NS SHQG-DIN
1mm Test Probe
IP B iRk B 4
it KXT1410

Dust Tester

2. P ¥E % Environmental Conditions
HE: 225 MBJE: 57%RH
Temperature:22.5C; Humidity:57%RH

3. WX AR#E Test Standard: 1EC 60529:2013

4. WK
Test Condition
FEAR Imm PR ES JEI0 LN R BRI RE i 5% B3 75
FERE S A T 0 AR RS S B/ 40-60 54 e AR e N IR 1 5 KRR R ZE /N T
2kPa £ 55 A2 B AR I 2 2h.
Use a test probe with a diameter of 1mm to probe the gap part of the sample with a force of
IN.
Put the sample in a negative pressure state, the pumping rate is 40~60 times the volume of the
shell per hour, and the pressure difference between the pressure in the shell and the atmospheric
pressure is less than 2kPa, and the test is continuously performed for 2h in the dust-proof test

box.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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5. WRAER
Test Result(s)
RS WAL R (AT
Sample No. Test result(s) (Visual inspection)
MR A BEREARE SN BT, BRI G AR HEN
A2240125205101001 The test probe cannot enter the inside of the sample, and the
inside of the sample is dustless.

W E A
Test Photo(s)

WG E R
Sample Photo(s) after the test

A2240125205101001

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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2

LA G P EE S R AR B AR EES . Al SRS EH A .
2.0 R T B IR 51 B TRk A224012520510102E .

Remark:

1.The testing data and result(s) in this report is(are) just for scientific research, education, internal
quality control and product development etc.

2.*” indicates the test result(s) is(are)presented in reference to the result(s) that reported in
A224012520510102E.

LR
Statement:
LA & ot N2 5 B & A i i B 4% & 0 R
This report is considered invalid without approved signature, special seal and the seal on the
perforation;
2R IR A T AL FR AL A R R R R AR A, S RO LB S 1 By, CTI
AL LA
Company Name and Address shown on Report, the sample(s) and sample Information was/w ere
provided by the applicant who should be responsible for the authenticity which CTI
hasn’t verified;
B AR A 45 SR AN B2 L 571 51 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. K% CTI BRIz, AR EHIARSE .
Without written approval of CT], this report can't be reproduced except in full;
5. RTINS AR S N R R ZE R, Bl SO
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
rx RS xR

*** End of Report ***
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